ROSE, SUNDSTROM & BENTLEY, LLP

Frrpirick L. Asciiaver, Jn.
Chiris H. BENTLEY, P.A.
RoOBERT C. BRANNAN

Davib F. CuisTrr

F. MARSHALL DETERDING
Joun R. JeENKIns, P.A.
StiviN T. MINDLIN, PLA.
DareN L. Sutepy

WiLLIaM E. SUNDSTROM, P.A.
Diane: D. TREMOR, P.A.
Jonn L. WiARTON

RoBLRT M. C. RosE, OF CounsiL
WAYNE L. SCiiErELBEIN, OF COUNSLL

LAw OFFICES

2548 BLARSTONE PINES DRIVE
TALLAHASSEE, FLoRIDA 32301

(850) 877-6555
FaX (850) 6564029
www.rsbattorneys.com

REPLY TO ALTAMONTE SFRINGS

CentrAL Frorina OFrICE

600 S. Nortni LAKE Brvp., Surre 160
ALTAMONTE SPrINGS, Froripa 32701
(407) 830-6331

Fax (407) 830-8522

MARTIN S. FRIEDMAN, P.A.

VavLerit L. Lokp, Or Counsr
(LICENSED IN TLxAS ONLY)

January 16, 2004
[...]
Less: State Income Tax Exemption ($5,000)

State Taxable fncome
State Income Tax (5.5% of Line 11)*
Emergency Excise Tax
Credits

Current State Income Taxes (Lim by NOL)

Federal Taxable Income (Line 9 - Line 15)
Federal income Tax Rate

Federal income Taxes {Line 16 x Line 17}
Less: Investment Tax Credit Realized
This Year {Sch. C-8)

Current Federal Inc. Taxes (Line 18 - Line 19)

Sumrmary:
Current State income Taxes (Line 15}
Current Federal Income Taxes (Line 20)

Total Current Income Tax Expense (To C-1)

Total Utility Utility Adjusted for Increase
Per Books Adjustments Adjusted Water Sewer Water Sewer
59661 $ (1,969) $ 57692 §$ - 8 57,692 $ - 155,795
(2,048) 2,048
(3,699) 3,699 - - - - B
53,914 3,778 57,602 - 57,692 - 165,795
65,054 - 65,054 - 65,054 - 71,794
(11,140} 3,778 (7,362) - {7,362) - 84,001
(1,764) 1,764 - -
89,623 (89.623) - - - - -
87,859 (87.859) - - . - -
(98,999) 91,637 (7,362) - {7,362) 84,001
5,000 5,000 5,000 5,000 - 5,000
{103,999) 86,837 (12,362) - {12,362) - 79,001
- - - - - - 4,345
- - - - - - 4,345
(98,999) 91,637 (7,362) - {7.,362) - 79,656
034 034 034 0.34 034 0.34 034
(33,660) 31,156 (2,503) - (2,503) - 27,083
(33,660) 31,156 (2.503) - (2,503) - 27,083
- - - - - - 4,345
(33,660) 31,156 (2,503) - {2,503) - 27,083
(33,660) $ 31,156 $ (2,503} $ - 8 (2,503) $ - 31,428

Note (1) Adjustments to test year operating income for intenm rates are shown on Schedules B-1(a), B-2(a) and B-3(a)

Supporting Schedules: B-1,B-2,C-3,C-4,C-5,C-8

Recap Schedules: C-1

75



Schedule of Requested Cost of Capital (Interim Rates) Florida Public Service Commission
Beginning and End of Year Average

Company: Utilities, Inc. of Eagle Ridge Schedule: D-1 Interim

Docket No.: 030445-WS Page 1 of 1

Test Year Ended: December 31, 2002 Preparer: Seidman, F.

Schedule Year Ended: December 31, 2002 Revision No. 1

Historic [X] or Projected [ ] Subsidiary [ ] or Consolidated [X ]

Explanation: Provide a schedule which calculates the requested Cost of Capital on a heginning and end of year average basis. If a year-end basis is
used, submit an additional schedule reflecting year-end calculations.

) @) @ @
Line Cost W;aighted
No. Total Capital Ratio Rate Cost
1 Long-Term Debt 862,107 49.15 % 7.56 % 372 %
2 Short-Term Debt 108,266 6.17 3.93 0.24
3 Preferred Stock
4 Customer Deposits 39,336 2.24 6.00 0.13
5 Common Equity 705,574 40.24 11.92 4.79
6 Tax Credits - Zero Cost
7 Accumulated Deferred Income Tax 38,728 2.21
8 Other (Explain)
9 Total $ 1,754,011 100.01 % 8.88 %

10 Note: Cost of Equity based on Crder Nos. PSC-03-0707-PAA-WS and PSC-03-0799-CO-WS.

76



Reconciliation of Capital Structure to Requested Rate Base
Beginning and End of Year Average

Company: Utilities, Inc. of Eagle Ridge
Docket No.: 030445-WS

Test Year Ended: December 31, 2002
Schedule Year Ended: December 31, 2002
Historic [X] Projected [ ]

Florida Public Service Commission

Schedule: D-2 Interim
Page 1 of 1

Preparer: Seidman, F.
Revision No. 1

Explanation: Provide a reconciliation of the simple average capital structure to requested rate base. Explain all adjustments. Submit an additional schedule if a year-end basis is used.

1 2 3 4 5) (6) @ ®
Reconciliation Adjustments Reconciled
Line Prior Year Test Year To Requested
No. Class of Capital 12/31/00 12/31/01 Average Specific Prorata % Prorata Amount Rate Base
1 Long-Term Debt 70,345,623 117,834,538 94,090,081 $ 5144 % (93,227,974) 862,107
2  Short-Term Debt 23,649,000 - 11,824,500 6.46 % (11,716,234) 108,266
3 Preferred Stock
4  Common Equity 76,392,765 77,650,144 77,021,455 421 % (76,315,881) 705,574
5 Customer Deposits 37,596 41,076 39,336 39,336
6 Tax Credits - Zero Cost
7  Tax Credits - Wtd. Cost
8 Accum. Deferred Income Tax 24,274 53,182 38,728 ' 38,728
9 Other (Explain)
10  Total 3 170,449,258 $ 195,578,940 $ 183,014,099 $ - 100.00 % § (181,260,088) $ 1,754,011
11 * List corresponding adjustments to rate base below:
Description Amount
12  Note: Customer Deposits and Accum. Deferred Taxes are actual for Utilities, Inc. of Eagle Ridge

Supporting Schedules: A-19,C-7,C-8,D-3,D-4,D-5,D-7
Recap Schedules: D-1 77



Rate Schedule

Company: Utilities, Inc. of Eagle Ridge
Docket No.: 030445-WS

Test Year Ended: December 31, 2002
Water [ ] or Sewer [X]

Explanation: Provide a schedule of present and proposed rates. State residential sewer cap, if one exists.

Florida Public Service Commission

Schedule: E-1 Interim

Page 1of 1

Preparer: Seidman, F.

Revision No, 1

1 2 (3) @ (8
Test Year Test Year
Line Rates Rates Interim Proposed
No Class/Meter Size thru 8/31/02 eff. 8/01/02 Rates - Rates
1 Residential
2 All meter sizes 13.93 14.18 16.89 17.73
3 Gallonage Charge {per 1000 gallons)
4 10,000 gallons maximum 3.43 3.49 4.16 4.36
Cross Creek Flat Rate, per mo per unit 13.45 13.69 16 30 17.12
5 General Service
6 5/8" x 3/4" 13.93 14.18 16.89 17.73
3/4" 20.90 21.27 26.33 26.50
7 1 34.82 35.44 4220 44.31
8 112" 69 62 70.87 84.39 88.60
9 2" 111,40 113.39 135.03 141.76
10 3" 222.81 226.80 270.08 283.54
1 4" 348.16 354.39 422.02 443.05
12 g" 696.34 708.80 844.05 886.13
15 Gallonage Charge
(per 1000 gallons) 3.43 3.49 416 4.36
16

78



Revenue Schedule at Present and Proposed Rates

Company: Utilities, Inc. of Eagle Ridge
Docket No.: 030445-WS

Schedule Year Ended: December 31, 2002
Water [ ] or Sewer [X]

Florida Public Service Commission

Schedule: E-2 Interim
Page 1 of 1

Preparer: Seidman, F.
Revision No. 1

M

Line
No. Class/Meter Size
1 Residential
2 Al meter sizes
3 M Galions (thru- 10 MG)
3a Cross Creek (Flat Rate)
4 Total Residential
5 Average Bill
6 General Service
7 5/8" X 3/4"
8 M Gallons
9 1™
10 M Gallons
11 11/2"
12 M Gallons
13 2"
14 M Gallons
15 3"
16 M Gallons
17 4"
18 M Gallons
19 6"
20 M Gallons
23 Total Gen. Serv.
24 Average Bill
25 Miscellaneous service revenues
26 Total Annualized Revenue
27 Total revenue required
28 Difference

[2]-110]

Same as
Sch. E-2

(11) (12} (13)
Annualized
Test Year Interim Revenue at
Revenue Rates Interim Rates

$ 128,981 $ 16.89 153,631
181,791 4,16 216,690

148,673 $ 16 30 177,018

$ 459,445 547,339
$ 2302 27.43
1,702 16.89 2,027

5,668 4,16 6,756

6,804 42.20 8,102

13,733 416 16,370

28,490 84.39 33,925

108,714 4.18 129,584

31,296 135.03 37,268

25,641 4.16 30,564

2,722 270.08 3,241

26,576 4.16 31,678

- 422.02 -

- 416 -

- 844 05 -

- 4,16 -

$ 251,346 299,515
3 250.84 288.92
(1,555) 1,545
$ 709,236 848,389
847,970

428

79




ATTACHMENT “D”
Response to Deficiencies
Docket No. 030445WS

Utilities, Inc. of Eagle Ridge



BLLLS 2009

L2l d

YE fob'ddin L [ T T Y - S R PR O T o O

TITLE PAGE

ABBREVIATED CAPACITY ANALYSIS REPORT
For
EAGLE RIDGE WWTP

LEE COUNTY, FLORIDA

Report Date: July, 2002
Previous Initial Capacity Analysis Report: July, 1997
DEP FILE NUMBER FLA014498
PERMIT REVISION NO. F1L.A014498-002-DW2

Permut Expiration Date: January 14, 2003

ey ac



Bl/sl2/2864 12:04 dB73E9E3R] UTILITIES I OF FL FocE D3

CERTIFICATIONS

PLRMITEE: Zégé;zga:

Donald Rasmuséen, Vice President -
Utilities, Inc. of Fagle Ridge
200 Weathersfield Avenue
Altamonte Springs, Florida 32714

- (407) 8681919

Vesp.o

Certification: 1 have reviewed this report and am fully aware of the recommendations included
in the report.

PROFESSIONAL ENGINEER:

David Weber, P.E.
PBS&) .
2803 Fruitville Road, Suite 130
Sarasota, Florida 34237

(941) 954-4036

Certification: The information contained in this report is true and comrect to the best of my
knowledge, the report was prepared in accordance with sound engineering principles.



Bl/12/2p8d4 12:84 4678636361 UTILITIES IHC OF FL PacE 0d

TABLE OF CONTENTS
TTTLE PAGE : "uge |
CERTHICATIONS Page 2
TABLE OF CONTENTS | Page 3
CHAPTER 1.0 — INTRODUCTION Page 4
CHAPTER 2.0 - EXISTING CONDITIONS Page 4
CHAPTER 3.0 ~ FUTURE CONDITIONS Page 5
CHAPTER 4.0 - SUMMARY AND CONCLUSIONS Page 5

ATTACHMENTS (at end of report)

Process Flow Diagram
Plant Data



QL/12/ 2884

12:84 4878636961 UTILITIES IMC OF FL FaGE

CHAPTER 1.0 INTRODUCTION

The Eagle Ridge WWTP is 2 318,000 gpd extended acration facility or a 443,000 gpd
contact stabilization facility serving a residential subdivision in Lec County located off of
Acries Way. The collect~n sysiem receives only domestic wastewater. Pesidential units
(population and flow) arc approaching buildout, estimated at 90%. The 3-mondh average
daily {low using March, April and May of 2002 is 240,000 gpd.

Eagle Ridge WWTP is owned and operated by Utilities, Inc. of Fagle Ridge, a subsidiary
of Utilities, Inc. of Florida which is located at 200 Weathersficld Avenue, Altamonte
Springs, Florida 32714,

CHAPTER 2.0 EXISTING CONDITIONS

The treatment facility consists of flow equalization tanks, two activated sludge ring stcel
plant with aeration, sludge holding and clarifiers, sand filters and chlorine contact.

Effluent is disinfected by chlorine. Effluent is discharge to a storage pond and pumped to
a golf course for reuse.

Process units:

Surge tanks 92,700 gallons total

Influent screening

Aeration tanks 255,180 gallons total

Final settling tank, two at total 84,540 gallons

Gravity sand filters, two units one at 180 sf , one at 120 sf
Chlorine contact tanks 20,760 gallons

Storage pond with effluent pump station , 1,329,500 gallons
Aerobic sludge holding tank 112,200 gallons

Effluent is sampled for turbidity and chlorine residual before transfer by pumping to the
golf course itrigation system.

Waste sludge is aerated and transported by contract hauler to a residual management
permitted site.

The plant operating efficiency is based on CBOD and TSS analysis that show influent
values of CBOD of 150 to 200 mg/l. with effluent values of 1 to 2 mg/L. and influent
values of TSS of 200 mg/I. with eflluent values of 0.7 to 1 mg/L. Data confirms plant
operates within design and permit standards.

Monthly raw wastewater and final effluent flows and sample data for the past | years are
presented at the end of the report.

a5



L R L -

Treatment levels by permit for reusc allow 20 mg/L CBOD on an annual average and 5
mg/L total suspended solids for a single sample. Plant effluent values are well below
permit standards,

The appendix contains historical flow data [or the facility from 1997 to 2002 with
summary as follows:

Year Minimum Menth Maximum Month
Average
1997 0.216 mgd
1998 0.364 mgd 0.190 mgd 0.235 mgd
1999 0.218 mgd 0.204 mgd 0.239 mgd
2000 0.228 mgd 0.203 mgd 0.265 mgd
2001 0.232 megd 0.212 mgd 0.254 mgd
2002 0.224 mgd 0.206 mgd 0.242 mgd
CHAPTER 3.0 FUTURE CONDITIONS
Service area is approaching buildout at 90%. There arc no plans to expand the service
area.
CHAPTER 4.0 SUMMARY AND CONCLUSIONS

Because the treatment facilities have been constructed to facilitate build-out conditions.
no expansion schedules are necessary.



673-UTILITIES, INC. OF EAGLE RIDGE
Wastewater Treatment Plant M.O.R.

1997

January
February
March
April

May

Jung

August_
Septembar

November

_Monir |

auy |

October |

December | &

| Flow
mgd _

. iAverage
_Total | Daily
. Flow
_mgd ; mg/L |

Total _

CBODS

 Effluent

158

Eifiuent| pH |
60 |

_Minimum
pH

Maximum

pH

Total _@

Ammonia

TKN

_— - —— k- =

85

mg/L |m

_ .mg/t

|__Total
Phosphorus

Minimurm
Chiorine
| Residual | D.O.

mg/L _mg/L

KN jUOD.
| mg/L: mg/L

bAO7ITT/TA

fat POITT

TaRafan

cATITAT I

4 AT THIT

A



873-UTILITIES, INC. OF EAGLE RIDGE
Wastewatsr Treatment Plant M.C.R.

o | Minimurm

Average| R O VR SN N A - !
Ammonia i Total | Chiorine i

i To;_t_ai”'_Dailyr CBOD5 TSS Minimum_Maxiﬁ_umM o A _ _

1998 | Flow | Flow [Effluent|Effluent pH pH___ iTotal Ni TKN | {NH3-N) | Nitrate} Phosphorus: Residual | D.O.. KN |U.OD.
Month | mgd | mgd | mg/L | mg/l | 6.0 | 85 |mg/L mg/l| mg/l | mg/L| mgiL ¢ mg/L_ img/L mg/L) mg/L
January ;

7.130| _.230| 2.98] .50 6.9 6.9 | . 5.0

February | 6.496: .232{ 2.60| 1.30 6.9 6.9 3.01 !
March 7.285; .235 1.80] 1.80 6.9 6.9 ] 4.0 _
April | 6.420 214 200 <ty 68 68 | (| [ | a0 |
May i 5.890| 190 140 70| 6.9 e8| | |7 o 5.0°
June | 5.850| .195| 167 .80 &7/ es| | | . 8.0 o
July | 6.014| .194| 1.40| .80 67/ 7.2 6.8 |
August | 6.386| .206| 175 .07 6.9 7.0 Lo 6.0 |
September| 6.000| .200| 1.30] 1.50 6.9 7.0 ; 6.0 _- ;
October | 6.293| .203| 2.20[ 1.0/ 6.9 7.0/ B 3s

6.810[ .227[ 3.50{ 1.40 6.4 6.9 | 4.5i

November _
6.944| 224 260/ 1.00 6.6 6.8| o 3.0

December

177.518] 384, ; T R R B B A

Total

CHI S3TLITILN

14 40

i

[}



673-UTILITIES, INC. OF EAGLE RIDGE
Wastewater Treatment Plant M.C.R.

Averagel | = _ ; Minimum |

__ | Total | Daily |CBOD5| TSS | Minimum | Maximum Ammonia; | Total | Chiorine .
1998 | Flow | Flow |Eifluent|Effluent| pH_ pH__ [Total Nl TKN | {NH3-N} | Nitrate; Phosphorus| Residual ; D.O. | KN jU.OD.
Month | mgd | mgd i mg/L | mg/L | 6.0 | 85 |mg/Limg/L| mg/L | mg/L]| mg/L | mg/L |mg/Limg/Limg/L
January | 7.409| .23% 1.3/ 1.1} 66 638 | 385

February | 6.580) 235 1.2 1.4 6.7 7. ) 1. . 3.0

March | 7.037| .227| 1.5 1.2 6.9 74 | | . _ . 1.8
April | 6.450| 215\ 2.4 15 _e9|_ 7.0 i | .- 1.8

May | 6417 .207| _ 15/ o8 _ 68 73 | b | 1.7 ‘

June __ | 6.240{ 208/ _ 0.5 0.7 6.9 7.1 i N S I | B ]
Jiy | 6.262] .202| 0.6 0.8 66| _ 70( | 1 I 3. |
August | 6.324] .204| 0.5 07 6.7 7.0f I R P - -
Septembes| 6.150| .205] _ 1.1]_ 0.71 6.7, 6.9 o .| 40 o
October | 6.572| .212|_ 1.2] 07| 6.6 _ 6.9 T S so |
November} 7.050| .235, <if <7/ &6/ 68 _ | | | _ 3.0 Z
December | 7.130) .230| 12| 0.7} 6.6/ _ 6.8 S R N I I - T‘ B ]
Total 75.621] .218) | i [ | i |

PORZ/2T/ 18

21

%

T96969844p

OHI S3TLINTLN

-

a4 40

5



673-UTILITIES, INC. OF EAGLE RIDGE
Wastewater Trealment Plant DMR

Average; S TP FE S R I _ | Minimum
... | Total | Daily ;CBODS; TSS_|Minimum Maximum| |  |Ammoniaj ! Total Chigring | i
2000 | Flow | Flow [EffluentiEffluent] pH | pH_|Total N} TKN | {(NH3-N) | Nitrate’ Phosphorus| Residual | D.O.| KN |UGD.

Month | mgd | mgd | mg/L | mg/L | 6.0 | 85 |mg/timg/i| mg/l |mo/l| mg/l | mg/l |mg/Limg/t| mgiL

January ; 6.851; 221 0.8 0.70 6.6 6.8 . | 2.9
February | 6.467] .223] 1.2{ 0.85 6.6 ~ 6.8 _ 1 i 3.
March | 8.215| .265/ 1.5/ 0.82f 6.6/ 68 | | . 3.2
April _ | 7.590| 253 1.6 o090 86 68 | d S B R
May | 6.203| _.203| 2.0/ 0.80 6.7 7.4 2.2
June 6.080, .203| 1.5/ <0.70| 5.9 7.2 - 2.2
Juy | 6.324f 204 09| 9030 7ol 72 | [ L | | 17
August | 6.541| 211 1.3] 0.72 7.0 7.4]
September 7.260) .242) <1.0| 0.70, 6.9 7.2/
October | 7.360| .237( 1.0, o070 7 7.5
November| 7.440| .248 0.5/ 0.90 6.2 6.8
December | 7.160] .23 <1 1.10 6.1 6.8

w
$n

. et s 4

Total  {83.581] .228| | L ! N L i ' ! : g

taaz/a1/18

2T

ra

14 40 OWI S3ILINILN

Lo

3

ot



", ERA L
&' LA

FLAG14498

673-Utilities, Inc. of Eagle Ridge
Wastewater Treatment Plant D.M.R.

“"ﬁigaﬁgga

PRAZ/IT/10

2T

%

(an]
ugl
o
m

Exp. 1114103
Plant Permitted Capacity 0.443 mgd TMADF
Perc PondsiSust Discharge -
Reuse/Public Access 0.443 mgd
Average Peak Minimum
Total Daily Daily CBOD5 TS8 Minimum Maximum Chlarine
2001 Flow Flow Flow Effluent Effluent pH pH Rasidual
Manth mgd mgd mod mgil mg/L 6.0 8.5 mg/L
January 7.781 0.251 0.283 <1 0.80 6.40 6.80 1.80,
February 6.664 0.238 0.279 0.1 0.60 6.60 7.20 1.80
March 7.161 0.231 0.314 1.50 1.00 6.90 7.20 1.20
April 7.530 0 251 0.303 3.00 <0.6 670 7.30 2.00
May 86.572 0.212 0.306 0.50 0.80 6 59 7.09 1.00
June 6.450 0.215 0.281 1.50 (.80 6.32 7.15 0.60
July 6.448 {.208 0.270 1.70 0.60 6.65 7.07 1.10
August 6.940 0.224 0.278 1.50 {70 5.48 7.04 1.10
September 7.620 0.254 0.454 1.00 0.70] 6.39 6.90 1.10
October 7.192 0,232 0.258 1.00 0.70 £.46 6.84 1.30
November 7.020 0.234 0.265 1.50 0.80 6.43 8.79 1.70
December 7.408 0.239 0.300 <1 0.80 6.36 6.71 1.20
Total 84.787 0.232 0.454
October, '00 7.350 0.237
November 7.440 0.248
December 7.160 0.231
January, ‘01 7.781 0.251
February 6.664 0.238
March 7.181% 0.231
Aprit 7.530 0.251
May 6.572 0.212
Juna 6.450 0.215
July 6.448 d.208
August 6.940 0.224
September 7.620 0.254
85.116 0.233

JHI =31L17110

RERE

Bl

11



§73-Eagle Rioye WWTP DMR
FLAD14408 Exp. 11403
Plant Permitted Capacity 0.443 mgd TMADF
Perc Pands/Surf Discharga -
Reuse/Public Accass 0.443 mgd
TOTAL FLOW CROBS Influent TSS Influent CBODS Effluent Fecal Coliforn TRC  |Turtidity